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4.5. Power Spectral Density

Test Specification

Test Requirement: FCC Part15 C Section 15.247 (e)
Test Method: KDB 558074

The average power spectral density shall not be greater
Limit: than 8dBm in any 3kHz band at any time interval of

continuous transmission.

Test Setup: o ] J |

EUT

Spectrum Analyzer

Test Mode: Transmitting mode with modulation

1. The testing follows Measurement procedure 10.2
method PKPSD of FCC KDB Publication 558074 D01
15.247 Meas Guidance v05r02.

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Make the measurement with the spectrum analyzer's
resolution bandwidth (RBW): 3 kHz = RBW = 100
kHz. Video bandwidth VBW = 3 x RBW. Set the span
to at least 1.5 times the OBW.

5. Detector = Peak, Sweep time = auto couple.

6. Employ trace averaging (Peak) mode over a minimum
of 100 traces. Use the peak marker function to
determine the maximum power level.

6. Measure and record the results in the test report.

Test Result: PASS

Test Procedure:

Test Instruments

RF Test Room

Equipment Manufacturer Model |Serial Number Calibration R
Date Due
Spectrum Agilent N9020A HKE-048 Dec. 26, 2019 | Dec. 25, 2020
analyzer
RF Cable Tonscend | 170660 N/A Dec. 26, 2019 | Dec. 25, 2020

(9KHz-26.5GHz)
RF automatic

Tonscend JS0806-2 HKE-060 Dec. 26, 2019 | Dec. 25, 2020

control unit
JS1120-B N/A
RF test software Tonscend Version HKE-083 N/A
26
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Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (Sl).

Test data
EUT Set Mode Channel Result (dBm/30kHz) Result (dBm/3kHz)
Lowest 3.66 -6.34
802.11b Middle 3.79 -6.21
Highest 3.99 -6.01
Lowest -2.84 -12.84
802.11g Middle -3.06 -13.06
Highest -3.24 -13.24
Lowest -3.62 -13.62
802.11n(H20) Middle -3.53 -13.53
Highest -2.61 -12.61
PSD test result (dBm/3kHz)= PSD test result (dBm/30kHz)-10
Limit: 8dBm/3kHz
Test Result: PASS

Test plots as follows:
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802.11b Modulation

Lowest channel

Agilont Sgestrum Amabyzer Swpt SA
3 3N A
Avg Type: Log-Pwr Frequency

Center Freq 2.412000000 GHz
e Tt Trig:Free Run AvglHald: 101D
IPlilln:Il‘l- #Atten: 20 dB

Auto Tune

Center Freq|
2412000000 GHz|

Start Freq
2403400000 GHz

Stop Freq

2420600000 GHz|

CF Step
1720000 MHz
Man

Freq Offset
OHz

|Center 2412000 G4z Span 17.20 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 18.20 ms (1001 pts)

STATUS

Middle channel

it Specrum AnsbyesSmeptSh

TIED e ey, = -
Center Freq 2.437000000 GHz Avg Type: Log-Pur Frequency
Trig: Free Run AvglHald: 101D

[Center 2.437000 G4z Span 18.11 MHz|
#Res BW 30 kHz #VEW 100 kHz Sweep 19.13 ms (1001 pts)

= STATUS

Highest channel

Agilent Spectrum Anshyzer  Swept 54

i Rl + r o .
Center Freq 2.462000000 GHz fAvg Type: Log-Pur L Frequency

i Trig: Free Run AvglHold: 1010
#Atten: 20 dB

Center Freq|
2.452000000 GHz

Start Freq|
2452930000 GHz

Stop Freq
2471070000 GHz,

CFStep
1814000 MHz
Man

Freq Offset

Center 2462000 G4z Span 18.14 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 19.13 ms (1001 pts)
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802.11g Modulation

Lowest channel

egiler Spwectrum Anabyier - Swept SA
Conto 1 2.4120000¢ z Avg Type: Log-Pwr
ter Freq 2.412000000 !—.a e [ Ty Log

Center Freq
2412000000 GHz|

Start Freq
2.396890000 GHz

Stop Freq
2427110000 GHz

[#Res BW 30 kHz #VEW 100 kHz Sweep 31.87 ms (1001 pts

Middle channel

Agilera. Spectrum Anabyiver - Swepd 54

T RED M

o 2.437000 z
Center Freq 2.437000000 FH e Rl
IF Gain:Lww #astan: 20 48

Auto Tune

Ref Offas dB
Ref 18.64 dBm

Center Freq
2437000000 GHz|

StartFreq
2421910000 GHz|

ICenter 2.43700 GHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.E7 ms (1001 pts;

STATUS

Highest channel
At Spectri Aralyzer - Sweps A
=E=E=ET - > Aivg Type: Log Pwr
ter Freq 2462000000 GHz ____ SSSRRRN A7 hitpulc

IF Gain:Low tastan: 20 4B

Ref Offae
Ref 18.64

#VBW 100 kHz Sweep 31.80 ms (1001 pts
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802.11n (HT20) Modulation
Lowest channel

Agilera, Spectrum Analyier - Swepd 54

te 2.4120( 2 == Avg Type: Log-Pwr
ter Freq 2.412000000 h’ P AA:;]'IHBIH? Lo
WFGainlow ___FAttan: 20 4B

Offset 864 dB
Ref 18.64 dEBm

Center 2.41200 GHz
#Res BW 30 kHz #VEW 100 kHz Sweep 31.87 ms (1001 pts)y

Middle channel

hgberit Spectrim Analyrer - Swept 54

2.437000 z Avg Type: Log-Par i Frequency,
Center Freq 2.437000000 G.. R T ST
IF GainiLerw FArtan: 20 4B

Ref Offse dB
Ref 18.64 dEBm

Center Freq
2 437000000 GHz |

StartFreq

#VEW 100 kHz

ATATS

Highest channel

¥ Trig:Free Run AvglHol: 101D

Center Freq 2.462000000 GHz Avg Type: Log-Par e Frequency
PHO: Fast &
1F Gain:Lww fAzten: 20 4B

Center Freg
2 462000000 GHz|

I—
StartFreq

2447780000 GHz

Stop Freq

S
#VEW 100 kHz Sweep 30.00 ms (1001 pts)
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4.6. Conducted Band Edge and Spurious Emission Measurement

Test Specification

Test Requirement: FCC Part15 C Section 15.247 (d)

Test Method: KDB558074

In any 100 kHz bandwidth outside of the authorized
frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB /
30dB relative to the maximum PSD level in 100 kHz by
RF conducted measurement and radiated emissions
which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a).

Limit:

O C 1} 0

Test Setup:

Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

1. The testing follows FCC KDB Publication 558074 D01
15.247 Meas Guidance v05r02.

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Set RBW = 100 kHz, VBW=300 kHz, Peak Detector.
Unwanted Emissions measured in any 100 kHz
bandwidth outside of the authorized frequency band
shall be attenuated by at least 20 dB relative to the
maximum in-band peak PSD level in 100 kHz when
maximum peak conducted output power procedure is
used. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over
a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per
15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test Result: PASS

Test Procedure:

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



wUA 4

@ HUAK TESTING

Test Instruments

Page 31 of 62

Report No.: HK2009162594-2E

RF Test Room
Equipment Manufacturer | Model | Serial Number | Calibration Date| c5jipration Due
Spectrum analyzer Agilent N9020A HKE-048 Dec. 26, 2019 Dec. 25, 2020
High pass filter unit Tonscend JS0806-F HKE-055 Dec. 26, 2019 Dec. 25, 2020
RF Cable
(9KHZz-26.5GHz) Tonscend 170660 N/A Dec. 26, 2019 Dec. 25, 2020
RE automatie Tonscend | JS0806-2 HKE-060 Dec. 26,2019 | Dec. 25, 2020
control unit
RF test software | Tonscend | o1120-B 1 e 083 N/A N/A
Version 2.6

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (Sl).

HUAK Testing Lab TEL: +86-755 2302 9901 FAX :
Add: 1/F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Test Data
802.11b Modulation

Report No.: HK2009162594-2E

Lowest Channel

Highest Channel

Band Edge

Agilert Spectrum Ansbyzer - Sept 4
2.400000000 GHz
P

0; Famt ==~
1 Gaieck ww

Avg Type: Log-Par

Center Freqg
AvglHald: thH

Trig: Free Run
BAsten: 20 4B

Ref Offset 864 68
Ref 18.64 dBn

Center Freq
2400000000 GHz

e

strtFreq
22360000000 GHz|

Center 240000 GHz
Res BW 100 kHz

8,233 gEm.
=14 583 dBm |
51 Bm,

Mgl Spoctrom Anatyier - Smept 34
Center Freq 2.483500000 GHz
[

Ref Offset 8.64 dB
Ref 18.64 dBm_

13

S wm - m o=

== Trig:Free Run

Band Edge

Mg Type: Log-Pur
AwglHald: 10140
fAmten: 20 a8

~ Span 100.0 MHz|
Sweep 0,600 ms 1001 pts)

Spurious emission

Avg Type: LogPwr

Agilent Spectrum Analyrer  Sevpt 54
-
—e= Trig:Free Run Avgl|Held 810

Center Fraq 5.015000000 GHz
II . #Acten: 30 4B

-
IFGain:Low

Ref Offset 854 dB
Ref 28.64 dBm
Center Freq
5015000000 GH2
I
StartFreq
30.000000 M2

—

| Stop Freq
10.000000000 GHz

CFStep
| ST 00000 MHz

Start 30 MHz " Stop 10.000 GHz
¥Res BWW 100 kHz FVEW 300 kHz Sweep 953.1 ms (8001 pts|

u 1

Spurious emission

Agilert Spoctium Aeaiyzer - Smvp 54

T

Center Freq 5.015000000 GHz
PHO; F
I GainLuw

Raf Offast 864 48
Ref 28

Start 30 MHz
#Res BW 100 kHz

wn ~e— Trig:Free Run

¥VBW 300 kHz

g Typa: Log-Pur
AvglHsld: 5130
FAsten: 30 4B

Mk

Center Freq
5015000000 GHz §

Start Freq
30000000 MHz

StopFreq

" Stop 10.000 GHz
Sweep 9531 ms (2001 ps)

Agilerst Spectrim Analyrer - Seept 4
in hL
Center Freq 18.000000000 GHz

HO: Fam —#= Trig: Fres Run
IFGalnLuw Bhten: 20 dB

Avg Type: Log-Pur
AvglHeld: 3110

Ref Offset 854 4B Wik
Rel 18.64 dBm
Center Freq
18000000000 GHz
=
| StartFreq
| 10000000000 GHz

StopFreq

" Slop 26.000 GHz
Sweep 1.530 5 (2001 pisy

Start 10.000 GHz
¥Res BWW 100 kHz

FVBW 300 kHz

.

Agilert Spoctrim Anatyzwr - Swrpt SA
Cnnlnr Freq 18.000000000 GHz

Ref Offsat 8564 4B
Ref 18.64 dBm

Start 10.000 GHz
sRes BIW 100 kHz

o

w= Trig:Fres Run

#VBW 300 kHz

Avg Type: Log-Pwr
AvgiHold: Hid
Bhitenc 20 4B

Center Freq
18.000000000 CHz

|

StartFreq
10.000000000 GHz |
R |

StopFreq
26000000000 GHz|

" Stop 26.000 GHz
Sweep 1.530 s (8001 pls)

Add: 1/F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Middle Channel
Spurious emission

Agilent Specirem Analyzer - Serrpd S4 Agller Sppizum Anahyrmr - Swpt SA

i L 11T ) TED 1T )

Center Freq 5.015000000 GH: 3 Avg Typa: Log-Pur Prespwncy Center Freq 18.000000000 GHz Avg Type: LogPwr Frequency
y Trig: Frae Run AeglHisld: 8i%8 THO. ot 5 Fras Run AvalHold: 310 T

IFG B -

Auto Tune|
Ref Offsst 864 4B Ref Offset 864 4B
Ref 28.64 dBm ] Ref 18,64 dBm

Center Freq
18 000000000 GHZ
I—

StartFreq
10.000000000 GHz|

|
StopFreq

Start 30 MHz ) . ) : " Stop 10.000 GHz Start 10.000 GHz ) ) ) Stop 26.000 GHz
sRes BW 100 kHz FVBIW 300 kHz Sweep 953.1 ms (8001 pis) Res BW 100 kHz #VBW 300 kHz Sweep 1,530 s (8001 pts)

= AT
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802.11g Modulation

Lowest Channel Highest Channel

e

Center Freq 2.400000000 GHz
P

Band Edge

Avg Type: Log-Pur
Trig Fres Run AvglHeld: 1810

BAsten: 20 4B

; Fast
1 it o

El
|

Aglert Sprvtrom Analyzer - Somp 34
Conter Freq 2,483500000 GHz
PHO:F.

Gl ow

Center Freq Center Freg
2400000000 GHz | 2483500000 GHz|
el J—
StariFreq StartFreq
2433500000 GHz
Io—
Lnnrabbpii gt StopFreq| 8 —— StopFreq
2450000000 GHz 2530500000 GHz|
[ | ! i |
Span 100.0 MHz Span 100.0 MH CF Step|
#VBW 300 kHz Sweep 9,600 ms (1001 pts) Sweep 9,600 ms (1001 pts 16.000000 MHz,
24133 GHz| 1,832 dBm,
000 GHE 32245 dBm
o] 1 dBm,
==L

e

Band Edge

Avg Type: Log-Pur
Trig: Fras Run AvglHeld: 18H0

ahiten: 10 dB

Center Freg

Ref Offset 064 4B
Ref 28.64 dBm

5.015000000 GHz
P:

Avg Type: Log-Pwr
Trig: Fras Run Avg|Hald: Sid

#Arten: 30 4B

Fam =
IF Gain:Law

SVBW 300 kHz

Alers Spectram Anlyzes - Swopt SA
Center Freq 5.015000000 GHz
P |
F Gainlew
Ref Ofset 864 4B
Ref 28.64 dBm

Center Freq
5015000000 GHz

[—

StartFreq
20000000 Mz

[F—
| stopFreq

| 10000000000 Gz

A il

art 30 MHz
@Res BW 100 kHz2

s

Spurious emission

o e Trig: Free Fun

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHeld: 810
#hstenc 20 48

M

Center Freq
5.015000000 GHz,

StartFreq
30 000000 Mz

StopFreq
10,000000000 GHz

CF Step)
$87.000000 Mz
fudo Man
¥
FreqOffset
0Hz

" Stop 10.000 GHz
Sweep 953.1ms (8001 pts)

Il’lmlmnmpn S 4

Center Freq

Ref Offset 864 4B
Rel 18.64 dBm

Avg Type: Log-Pur
AwglHeld: 310

TVBW 300 kHz

" Stop 26.000 GHz

Sweep 1.530 5 (8001 pis)

Agfhet Spoctrim Anabyzos - Sy A
Center Freq 18.000000000 GHz
Ref Offset 864 4B
Ref 18.64 dBm
Center Freq

18.000000000 GHiz

| smtFreq

10.00000000C Gz

FRes BW 100 kHz

P0; Pt ~= T1rig Fres Run
IF Gaind ow

Avg Type: Log-Pwr
AvglHeld: 310
#Atten: 20 4B

#VBW 300 kHz

HUAK Testing Lab TEL: +86-755 2302 9901
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Middle Channel
Spurious emission

Agllen Spectram Analyzer - St S Aglhera Spectrim Anabyzes - Swpt SA
i - e o0 T

50000 Avg Typa: Log P q 2 Avg Type: Log Prr
Conter Frog 5015000000 GHz g Ts:Loa Center Freq 18.000000000 GH il Tyl
8

Ref Offset 654 0B Ref Ofset 864 4B
Ref 28.64 dBm ’ Refl 18.64 dBm

|  CenterFreq
| 18.000000000 GHz

Stant Freq
10000000000 GHz|

StopFreq
26000000000 GHz|

CF
Fl |m‘#&
L] fute Wan

| FH e Ilﬂf

[start 30 MHz = ) ) ) ) “Stop 10,000 GHz IStart 10.000GHz E E I ) ) " Slop 26.000 GHz
WRes BW 100 kHz SVEW 300 kHz Sweep 953.1 ms (3001 pts) {#Res BW 100 kHz AVBW 300 kHz Sweep 1.530 s (8001 pts)

s BraT = TATLS
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802.11n (HT20) Modulation
Lowest Channel Highest Channel

Band Edge Band Edge

Center Freq 2.400000000 GHz Avg Type: Lag-Pur - Canter Freq 2.483500000 GHz Avg Type: Log-Pur
T e Trig: FreaRun AvglHaid: ¥t e Trig: Fras Run AvglHeld: 1040
W ik o BAsten: 20 4B I Ga o #htan: 20 dB

|
Ref Offsst 864 dB - 2 Ref Offset 8,64 08 Mk
__Ref 13.64 dBm . E . = Sidy _Ref 18.64dBm = - > . _

Center Freg
2483500000 CHz|

StartFreq
§ 2433500000 GHz|
), 3 I—
o P b
e ™ = "
TPt i StopFreq
2533600000 GHz
e

enter 240000 GHz ) B i B ] ~ Span 100.0 MHz ce ) ] N - ~ Span 100.0 MHz CFStep
#Res B 100 kHz FVBW 300 kHz Sweep 0.600 ms (1001 pts) R Sweep 0,600 ms (1001 pts 16.000000 Mz,

_u.l..'l.,..d ™

\
=l

|

™ T - |Auto Man
2 ; 3

i 50 e, i 43,436 0Bm| 1 ! FINOT,:
é i 8 ! . |

. 4

9 9

" H

Spurious emission Spurious emission

Avg Typa: Log-Pur Center Freq 5.015000000 GHz Avg Typa: Log-Pur
Trig: Fraa Run AvglHold: 610 Tt Tt e Trig: Fres Aun AvglHeld: BB
#Arten: 30 dB IF Gaind sw #hatenc 20 4B

Auto Tune
Réf Oset .54 8B o Ref Off ot 8.64 4B
i Ref 28.84 dBm J Ref 28,64 dBm |
Center Freq | Center Freq
5.015000000 GHz, 5015000000 CHz

StartFreq
30000000 Mz

StopFreq
10000000000 GHz|

—

|
[Gtart 30 MHz Stop 10,000 GHz Stop 10,000 GHz
;an BW 100 kHz SVBW 300 kHz Sweep 953.1 ms (2001 pisy #R WVEW 300 kHz Sweep 09531 ms (3001 pis]

Agilerst Spostrem Anabyzer - Swopt 54
i - D
Center Freq Avg Trpa: Log-Pur Center Freq 18.000000000 GHz R Avg Typa: Log-Pur
3 Trig: Fras Run AvglHald: 310 PH0: fast —+ T1rig: Fras Run AvglHold 30
wAmen: 20 4B FGainipw  BAten: 20 4B

Ref Offgat 864 0B e Ref Ofset D64 4B
v Ref 18.64 dBm ! Ref 18.64 dBm

Center Freq
16.000000000 GHE

|

StanFreq
10000000000 GHz|

e — |
Stop Freq

Center Freq
18.000000000 GHe

|Start 10.000GHz i ) ) ) ) " Stop 26.000 GHz 000 ¢ . ) i ) ) ) " Stop 26.000 GHz
{#Res BIW 100 kHz FVBIW 300 kHz Sweep 1,530 5 (8001 pts) #Res BW 100 kHz FVEBW 300 kHz Sweep 1.530 5 (3001 pis)
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Middle Channel
Spurious emission

Agilerst Spectiam Analyir - St A Agfherst Spctrm Anabyzer - Sept S4

a0 - 20 = A .

Avg Typa: Log-Pur e Center Freq 18.000000000 GHz
i i

== Trig:FreaRun Avg|Hald: Sid
#Arten: 30 4B

Avg Typa: Log-Pwr
AvglHold: 310

Center Freg 5.015000000 GHz
P

Ref Offget 064 08 Ref Offgat .64 dB
Rel 28.64 dBm - Ref 18.64 dBm

Center Freg
18.000000000 GHz

= |
StartFreq

| ™

[Start 30 MHz = ) ) ) ) ~Stop 10.000 GHz |start 10.000GHz . ; Stop 25.000 GHz
WRes BW 100 kHz SVEW 300 kHz Sweep 953.1 ms (3001 pts) l#Res BW 100 kHz FVEW 300 kHz Sweep 1530 s (8001 pts)
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4.7. Radiated Spurious Emission Measurement

Test Specification

Test Requirement: FCC Part15 C Section 15.209
Test Method: ANSI C63.10: 2013
Frequency Range: 9 kHz to 25 GHz
Measurement Distance: 3m
Antenna Polarization: Horizontal & Vertical
Operation mode: Transmitting mode with modulation
Frequency Detector RBW VBW Remark

9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz- Quasi-peak 9kHz 30kHz | Quasi-peak Value

Receiver Setup: 30MHz
30MHz-1GHz | Quasi-peak | 120KHz | 300KHz | Quasi-peak Value
Peak 1MHz 3MHz Peak Value
Ab 1GH
ove z Peak 1MHz 10Hz Average Value
Frequenc Field Strength Measurement
q Y (microvolts/meter) Distance (meters)
0.009-0.490 2400/F(KHz) 300
0.490-1.705 24000/F(KHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
Limit: 216-960 200 3
Above 960 500 3
. Measurement
Frequency FIEId Strength Distance Detector
(microvolts/meter)
(meters)
500 3 Average
Above 1GHz 5000 3 Peak

For radiated emissions below 30MHz

RX Antenna

Testsetup: | . EUT o ! N

Ground Plane

Receiver

30MHz to 1GHz

HUAK Testing Lab TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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Antenna Tower

ceeem 3m <.J:.______.‘ Search

o Antenna

4m /
RF Test
4 — T\\ Rocelvet  ——y
- L [~
¥ . L I
Tt psm ; Im
Table ]
A LA HH
i P I:Olzl
[

{ ] ! I 1
S S S S ST LSS

Ground Plane

Above 1GHz

Ground Plane

1. For the radiated emission test below 1GHz:
The EUT was placed on a turntable with 0.8 meter
above ground. The EUT was set 3 meters from the
interference receiving antenna, which was mounted
on thetop of a variable height antenna tower. The
EUT was arranged to its worst case and then tune
the antenna tower (from 1 m to 4 m) and turntable
(from O degree to 360 degrees) to find the maximum
reading. A pre-amp and a highPASS filter are used
for the test in order to get better signal level.
For the radiated emission test above 1GHz:
Place the measurement antenna on a turntable with
1.5 meter above ground, which is away from each
area of the EUT determined to be a source of
emissions at the specified measurement distance,
while keeping the measurement antenna aimed at
the source of emissions at each frequency of
significant emissions, with polarization oriented for
maximum response. The measurement antenna
may have to be higher or lower than the EUT,
depending on the radiation pattern of the emission
and staying aimed at the emission source for
receiving the maximum signal. The final
measurement antenna elevation shall be that which
maximizes the emissions. The measurement
antenna elevation for maximum emissions shall be

Test Procedure:
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restricted to a range of heights of from 1 mto 4 m

above the ground or reference ground plane.

3. Corrected Reading: Antenna Factor + Cable Loss +

Read Level - Preamp Factor = Level

4. For measurement below 1GHz, If the emission level
of the EUT measured by the peak detectoris 3 dB
lower than the applicable limit, the peak emission
level will be reported. Otherwise, theemission
measurement will be repeated using the quasi-peak
detector and reported.

5. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the
emission being measured,

(2) Set RBW=120 kHz for f <1 GHz; VBW =zRBW;
Sweep = auto; Detector function = peak;Trace =
max hold;

(3) Set RBW =1 MHz, VBW=3MHz forf 1 GHz
for peak measurement.

For average measurement:VBW = 10 Hz, when duty

cycle is no less than 98 percent.VBW = 1/T, when

duty cycle is less than 98 percent where T is the
minimumtransmission duration over which the
transmitter is on and is transmitting at its
maximumpower control level for the tested mode of
operation.

Test results: PASS
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